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« GTGRO Flex
Optional
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* [tem 1-See page 6

* [tem 8 - See page 12

* Items 9 and 69 - See page 10
*|tem 22 - See page 12

* ltems 23 and 24 - See page 8
* [tems 68 - See page 9
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27 |5372011359-3
28 | 5372011318-6
29 16020251235-9
30 | 5024010073-5
31 | 5024010093-0
32 | 5024010121-9
33 | 5024010192-8
34 |5024010239-8
35 | 5412010211-0
36 |5412010259-4
37 | 5432010244-0
38 | 5432030094-3
39 | 5432080008-3
40 | 5456010117-4
41 |6020010404-0
42 | 6020010412-1
43 |6020010420-2
44 | 6020090404-7
45 16020130108-7

« Table GTGRO Flex
£ . = £ . =
g Code Product description =|| g Code Product description =
*1 15022011270-2 | Complete Gang With Torre 1 46 6020310161-1 | French Head Bolt 5/16" X 1" 18F Unc Gr2 Rt 4
2 |5040010435-0 | Hoist Bar 1 47 16020310183-2 | Hexagonal Head Bolt 5/8" X 1" 11F Unc1A Gr2 Rt 4
3 |5072011567-8 | Spare Large Arm 1 48 16020310563-3 | Hexagonal Head Bolt M10 X 1,25 X 20mm (I8.8 Rt 1
4 15072011548-1 | Articulation Small Arm 1 49 16020310744-0 | Hexagonal Nut 5/16" 18F Unc Gr5 Ch.1/2" Height 6,50mm 4
5 |5040010839-8 | Adjustment Bar of the 3rd point GTGRO 2000 Complete 1 50 |6020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00mm 8
6 | 5136013346-3 | Complete Adjustment Plate Of Shckle 1 51 16020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00mm 1
7 | 5136013662-4 | Command Fixation Plate 1 52 | 6020310795-4 | SelfLocking Nut With Nylon 1.1/4" 12F Unf Gr5 Ch.1.7/8" H.33,00mm 2
*8 |5148010009-7 | Hydraulic Control Of 1/2" Triple W/Nipples W/Thread 1 53 16020311075-0 | Hexagonal Head Bolt 5/8" X 2.1/4" 11F Unc1A Gr5 Rp 2
*9 |5204010604-9 | Complete Wheel Hub 2 54 16020311087-4 | Hexagonal Head Bolt 5/8" X 4.1/2" 11F Unc1A Gr5 Rp 4
10 | 5264010013-3 | Small Support 1 55 16020311139-0 | Hexagonal Head Bolt 1" X 6.1/2" 8F Unc1A Gr5 Rp 1
11 |5332010008-5 | Hitch Shackle 1 56 | 6020311185-4 | French Head Bolt 5/8" X 2.1/4" 11F Unc1A Gr5 Rp 2
12 |5400010109-8 | Spiral Spring @44 X @50 X 800mm 1 57 16020390293-2 | Lock @5,75 X 40mm 5
13 16020310948-5 | Square Head Screw 37.50 X 185mm @m36 X 4.00 Ma 1 58 |6020390294-0 | Lock Nma Type "R" @3,5 X 67mm(Special) 1
14 | 54320103366 | Lock Pin Of @36,5 X 243mm 1 59 16020390308-4 | Lock Nma Type "R" @4,5 X 80mm 1
15 |5432010337-4 | Lock Pin Of @1.1/4" X 215mm 1 60 | 5300010005-2 | Complete Hook 1
16 |5432010338-2 | Lock Pin 0f @36,5 X 273mm 1 61 | 5498010053-0 | Complete Wheel 11X 15 BI12 Ply 2
17 |5432020032-9 | Pin "L" @3/4" X 94mm 1 62 |6020310418-1 | Tyre 11X15 Bl 12Ply 2
18 | 5432060023-8 | Pin @1" X 210mm 2 63 | 6020050362-0 | Inner Tube Pa 15/16 2
19 |6020310595-1| French Head Pin @1”X 105mm 1 64 | 6020350397-3 | Rim 10.0 Ply x15" (Wheel 11X15) 2
20 |6020310660-5 | Pin #28 x 105mm 2 65 | 5484010094-7 | Larger Regulator (Gtgro2000Br) 1
21 |5530014463-1 | Fixation Support 1 66 | 6010602768-7 | Adjustment Support Of 3rd Hitch Point 1
*22 | 5562010003-9 | Complete Valve W/Nipple 2 || 67 |6020310608-7 | French Head Pin @1”X 62mm 1
*23 | 6020055772-0 | Hydraulic Cylinder "0.D" @2" X @#4" X 653mm(Course) X 90Tmm(Closed) 1 Optional
*24 | 60200557746 | Hydraulic Cylinder "0.D" @2" X @4.1/2" X 794mm(Course) X 1137,6mm(Closed) 1 || *68 | 5252010228-0 | Complete Big Bag Hich (Hydraulic Disarm) 1
25 |5372011324-0 | Hydraulic Hose @1/2” C/1Trg E 1Tcg X 2600mm 2 || *69 |5252010145-4  Complete Big Bag Hitch 1
26 | 6020251048-8 | High Pressure Hydraulic Hose 1/2" X 5000mm With 1Tcg And 1Trg (Sae 100R2 At 2 70 | 5372011057-8 | Hose @3/8" X 7600mm With 1Trg And 1Trf With Male Quickly Coupling 2
2
2
2
4
2
2
2
8
2
2
2
1
1
1
4

Hydraulic Hose @1/2"W/ 1Trg E 1Trf X 1800mm

Hose @1/2”W/1Trg and 1Tcg Sae 100R2At

High Pressure Hydraulic Hose 1/2" X 300mm With 2Trg (Sae 100R2 At P.T.4000Psi)
Smooth Washer @8,5 X 320 X 2,00mm

Smooth Washer 33,5 X #52,5 X 3,00mm

Smooth Washer 28 X @87 X 8,00mm(Galvanised)

Smooth Washer 30 X @52 X 4,75mm(Galvanised)

Smooth Washer 16,5 X @37 X 3,00mm

Nipple R.3/4" Unf X R.1/2" Bsp(G) X 35mm Hexagonal 7/8" With Hole @1/16"
Type Nipple "T" Special

Lock Pin @31,5 X 110mm Without Grease Fitting

French Head Pin #5/8" X 42mm

Lock Pin @31 X 95mm Without Grease Fitting(Hydraulic Opening)

Hexagonal Nut M36 X 4,00 Ma CI8 Ch.55mm Height.29,00mm

Pressure Washer 5/16" Media Industry

Pressure Washer 5/8" Media Industry

Pressure Washer 1" Media Industry

Male Quickly Coupling 1/2"

Grease Fitting 1/8"

—
N

w N =
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« Complete Gang

All

Code Product description

5551010002-5 | Tower Full Swivel

6020050126-0 | Cotter 3/8”X 3.1/2” (White Zinc Plated)

6020310836-5 | Nut M48 X 5,00 Ma (I8 Ch.75mm Height 50,00mm With Crown
5024010561-3 | Smooth Washer @49 X @106 X 8,00mm

5464010214-7 | Rear Pulley Protection

5024010161-8 | Smooth Washer @7 X @18 X 2,00mm

6020010402-4 | Pressure Washer 1/4" Media Industry

6020311001-7 | Hexagonal Head Bolt 1/4" X 5/8" 20F Unc1A Gr5 Rt
5506010024-0 | Roller W/Roll

10 | 5432010342-0 | Lock Pin Of Roller

11 | 6020010410-5 | Pressure Washer 1/2" Media Industry

12 |6020310051-8 | Hexagonal Head Bolt 1/2" X 1.1/4" 12F W Gr5 Rt

13 | 6020310795-4 | SelfLocking Nut With Nylon 1.1/4" 12F Unf Gr5 Ch.1.7/8" H.33,00mm
14 | 6020010453-9 | Smooth Washer M33 034,00 X #60,00 X 5,00mm (Din 125A)
15 15022011121-8 | Complete Gang

16 |5024010068-9 | Smooth Washer #13,3 X 335,5 X 3,00mm

17 |5464010213-9 | Rear Sheave Protection

18 |5024010552-4 | Smooth Washer @13 X 69,9 X 4,75mm

19 |5024010129-4 | Smooth Washer 346 X @81 X 12,50mm

20 |5432010330-7 | Fixing Pin Of Pulley

21 | 5024010551-6 | Smooth Washer #45,1 X 380 X 5/8"

22 | 6020010424-5 | Pressure Washer 1.1/4" Media Industry

23 16020311262-1 | Hexagonal Nut 1.1/4" 12F Unf Gr5 Ch.1.7/8" Height 28,00mm
24 |6020310782-2 | Hexagonal Nut 1" 12F Unf Gr5 Ch.1.1/2" Height 22,50mm

25 |5484010116-1 Pulley Regulator

26 |6020311107-2 | Hexagonal Head Bolt 3/4" X 6" 10F Unc1A Gr5 Rp

27 | 5080010899-0 | Bushing Of @20 X @32 X 20mm

28 |6020010414-8 | Pressure Washer 3/4" Media Industry

29 | 6020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50mm
*30 | 5530012068-6 | Complete Left Support Of Wheel

*31 | 5530012065-1 | Complete Right Support Of Wheel

32 | 6020310021-6 = Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr5 Rt

33 |6020010406-7 | Pressure Washer 3/8" Media Industry

34 |5432010341-2 | Lock Pin 85mm

35 | 5432010339-0 | Lock Pin Of @35 X 165mm

36 |5530014247-7 | Turn Larger Support

37 |5530014253-1 Giro Support With Grease Fitting

38 | 5432010327-7 | Pin Of @2" X 193mm

39 | 5432010340-4 | Lock Pin Of 162mm

*40 | 6020055773-8 | Hydraulic Cylinder "0.D" @1.5/8" X @3.5/8" X 221mm(Course) X 512mm(Closed)
41 16020130108-7 | Grease Fitting 1/8"

42 | 6020130110-9 | Grease Fitting 1/8"

v N wN = |tem
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*Itens 30 e 31 - See page 11
* ltem 40 - See page 7 *The grease fitting item 41 comes with part 37 and the grease fitting item 42 comes with part 36.
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« Hydraulic Cylinder 6020055773-8

= o E Code Product description =
‘;) x Sealing Kit LENIORS
c Ol - 1 Gasket Std 3120-3000 (@3"x @3.5/8"x 5/16") 2
= 2 1 2 Guide Ring W2-3625-500 (@3.5/8"x 1/2") 1
— T 8 L 3 0°Ring 2-126 (026,57 x @3,53mm) 1
/t—.m%\ E 0 - a 4 1007310 0'Ring 2-339 (85,32 x @3,53mm) 1
aY / e 5 Parback 8-339 1
N 6 Guide Ring 6W8-1875-495 (041,22 x 47,62 x 1/2") 1
A 7 Gasket B 1870-1625-375B (#1.5/8"x #2"x 3/8") 1
) 8 Cleaner D-1625 1
- 16020190199-8 | Repair Kit Leniors J007310 1
For replacement parts, please check the cylinder
liner - The Baldan code, the manufacturer’s code
and name and the date of manufacture.
£ —_
. . ) Code Product description =
« Hydraulic Cylinder 6020056010-0 £ i =
— Sealing Kit LENIORS
1 Gasket Std 1870-1625 2
2 Guide Ring W2-2000-500 (2" x 1/2") 1
E (V)] 3 0°Ring 2-126 (921,82 x @3,53mm) 1
= o x| - 4 J003567 0°Ring 2-326 (040,64 x @5,33mm) 1
b= cOl1 5 Parback 8-326 1
= 2 6 Gasket B 1870-1250-312B 1
8 w 7 Cleaner D-1250 (1-1/4" x 1-5/8" x 3/16") 1
0 - - 16020190184-0 | Repair Kit Leniors J003567 1

For replacement parts, please check the cylinder
liner - The Baldan code, the manufacturer’s code
and name and the date of manufacture.
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b Hyd raU|IC Cyllnder 6020055722'0 £ Code Product description =
=
[ Sealing kit LENIORS
1 Gasket Std 3120-3375 (@3.3/8"x @ 4"x 5/16") 2
—— 2 Guide Ring W2-4000-500 (#4"x 1/2") 1
= 2] 3 0°Ring 2-342 (991,44 x @5,33mm) 1
x e 4 J007389 | Parback 8-342 1
(@)]
c Q T 5 Guide Ring W2-2250-500 (02.1/4"x 1/2") 1
T Z 6 Gasket B 2500-2000-375B (#2x@2-1-2x3-8) 1
o W 7 Cleaner D-2000 1
n 4 - 16020190207-2 | Repair Kit Leniors J007389 1
For replacement parts, please check the cylinder
liner - The Baldan code, the manufacturer’s code
and name and the date of manufacture.
« Hydraulic Cylinder 6020055774-6 £l code Product desdription =
=
[ Sealing kit LENIORS
1 Gasket Std 3750-3750 2
— 2 Guide Ring W2-4500-500 1
g &) 3 0°Ring 2-219 1
4 0°Ring 2-346 2
20 5 008623 parbhack 8-346 2
e 8 = zZ 6 Guide Ring W2-2250-500 1
%‘c\ QK % 8 LUl 8 7 Gasket B 2500-2000-375B (@2x@2-1-2x3-8) 1
S| N\ » 4 /s Cleaner D-2000 1
\"-\H e N - 16020190209-9 | Repair Kit Leniors J008623 1
\\\ ‘\,‘;‘::\

For replacement parts, please check the cylinder
liner - The Baldan code, the manufacturer’s code
and name and the date of manufacture.
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« Complete Hitch Big-Bag (Hydraulic Disarm)

All

Code Product description

5252010186-1 | Big Bag Engate With 4 Handles (Hydraulic Disarm)
5024010373-4 | Smooth Washer #16,5 X #26,2 X 3,00mm

5024010018-2 | Smooth Washer @20 X @31 X 2,00mm

5300010017-6 | Complete Hook

5432030094-3 | French Head Pin @5/8" X 42mm

5040010684-0 | Bar 0f 30 X 86 X 8mm

5024010416-1 | Smooth Washer @39 X @60 X 4,75mm

5300010019-2 | Hook Of Hydraulic Disarm

5392010002-0 | Knop 5/8"

10 | 6020317523-2 | SelfLocking Nut With Nylon M16 X 1,50 Mb CI8 Ch.24mm H.16,00mm
11 |5456010117-4 | Hexagonal Nut M36 X 4,00 Ma CI8 Ch.55mm Height.29,00mm
12 | 6020130108-7 | Grease Fitting 1/8"

13 |6020130100-1 | Grease Fitting 1/4"

14 | 6020050114-7 | Cotterpin 1/4" X 1.1/2"

15 | 5080020859-6 | Bushing Of 316,2 X #26,5 X 15mm

16 | 6020250233-7 | Helical Spring #16,8 X @20 X 34mm

17 |6020310474-2 | Heavy Elastic Pin @10 X 70mm

18 |6020310563-3 | Hexagonal Head Bolt M10 X 1,25 X 20mm (I8.8 Rt

19 |6020310475-0 | Heavy Elastic Pin @6 X 70mm

20 | 6020310600-1 | French Head Pin @3/4”X 83mm

21 |6020310502-1 | Heavy Elastic Pin @5 X 24mm

22 1 6020310150-6 | Hexagonal Head Bolt M16 X 2,00 X 100mm CI8.8 Rp

23 | 5432010405-2 | Pin #7/8"X82mm

24 16020050101-5 | Cotterpin 1/8" X 1"

25 |5530015885-3 | Support For BigBag (For Hydraulic Disarm)

*26 | 6020056010-0 | Hydraulic Cylinder "0.D" @1.1/4" X @2" X 112,5mm(Course) X 123mm(Closed)
27 16020310948-5 | Square Head Screw 37.50 X 185mm @m36X4.00 Ma

v N s wN = |tem

N NP PN PG R G NS P N6 T NS J Y NS Y

* [tem 26 - See page 7
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« Complete Hitch Big-Bag

Item
All

Code Product description

5252010123-3 | Big Bag Hitch

5530012071-6 | Support Of Big Bag

6020050111-2 | Cotterpin 3/16" X 3"

6020310348-7 | Nut M29 X 3,00 Mb CI8 Ch.60mm H.30,00mm Without Crown
5024010720-9 | Smooth Washer Of @39,5 X 70 X 4,75mm

[0, NSV NSy
i

« Wheel Hub

All

Code Product description

5204010133-0 | Wheel Hub

5232012651-7 | Wheel Hub Axle

5558210007-0 | Lock "L" Of Shaft

5096010059-7 | Wheel Hub Cap

5080012988-2 | Shaft Bushing

5080010144-9 | Back Bushing

50240109040 | Washer of articulation Shaft

6020130108-7 | Grease Fitting 1/8"

6020310814-4 | Self-Locking Nut With Nylon 1" 14F Uns Gr5 Ch.1.1/2" H.20,00mm
10 |6020310816-0 | Double Conic Hexagonal Nut Of Wheel 9/16" 18F Unf Gr5 Ch.7/8" Height 19,00mm
11 6020310998-1 | Hexagonal Head Bolt 9/16" X 2" 18F Unf1A Gr5 Rp

12 | 6020350007-9 | Bearing 6206(Skf-Nsk-Timken)

13 16020350201-2 | Retainer 40,00 X #62,00 X 12,00mm

oo N A wN = |tem

N BN = =N =N = =
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» Wheel Support

Item
All
Right
Left

Code Product description

5530012072-4 | Wheel Support (Garfo) Gtgro-2000

5024010059-0 | Smooth Washer 16,5 X 829 X 1,21Mm

6020010406-7 | Pressure Washer 3/8" Media Industry

6020310529-3 | Cylinder Head Pin #5/8"X 123Mm

6020310746-6 | Hexagonal Nut 3/8" 16F Unc Gr5 Ch.9/16" Height8,50Mm
60203110386 | Hexagonal Head Bolt 3/8" X 4" 16F Unc1A Gr2 Rp
6020390308-4 | Lock Nma - Type "R" #4,5 X 80Mm

5530012066-0 | Wheel Right Support 1
55300120694 | Wheel Left Support 1
5530012067-8 | Right Support 1
5530012070-8 | Left Support 1
10 |5024010039-5 | Smooth Washer #26,2 X 044 X 4,75Mm

11 5024010264-9 | Smooth Washer @55 X #73,5 X 1/4"

12 15232011238-9 | Shaft Support

13 | 5324010043-2 | Hub Retainer Guide

14 |5538010193-8 | Bushing Cover

15 |6020010402-4 | Pressure Washer 1/4" Media Industry

16 | 6020010412-1 | Pressure Washer 5/8" Media Industry

17 |6020050108-2 | Cotterpin 3/16" X 2"

18 | 60201301087 | Grease Fitting 1/8"

19 |6020310183-2 | Hexagonal Head Bolt 5/8" X 1" 11F Unc1A Gr2 Rt

20 | 6020310800-4 | Hexagonal Nut 1" 14F Uns Gr5 Ch.1.1/2" Height22,00Mm
21 |6020311001-7 | Hexagonal Head Bolt 1/4" X 5/8" 20F Unc1A Gr5 Rt

22 |6020350056-7 | Bearing 32210

23 |6020350108-3 | Bearing 32011

24 | 6020350266-7 | Retainer @73,50 X #95,00 X 9,00Mm

_ s m a A o

O O 0 0 N O L1 B W N =

N —m —m & o B
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¢ Hyd rau I IC com mand E Code Product description =
1 |6020055316-3 | Triple Hydraulic Command 1
2 | 5412010058-3 | Nipple R.1/2" Bsp(G) X R.7/8" Unf X 47Mm With Hexagonal 1" 8
3 60200100606 | 0'Ring 6-040 8
4 16020390118-9 | Plastic Cover 215 8
£ - =
K Code Product description =
1 |5412010058-3 | Nipple R.1/2" Bsp(G) X R.7/8" Unf X 47Mm With Hexagonal 1" 1
2 | 5412010182-2 | Nipple R.1/2" Bsp X R.7/8" Unf X 67Mm Hexagon1" With Hole @1/16" 1
3 | 5412010183-0 | Nipple R.1/2" Bsp(G) X R.9/16" Unf X 47Mm With Hexagonal 1" 1
4 16020010022-3 | 0'Ring 2-114 1
5 |6020010025-8 | 0'Ring 6-091 1
6 | 6020010060-6 | 0'Ring 6-040 1
7 6020430235-1 | Valve Hfb020705/150702 1

GTGROFLEX08617 n
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All

o Stickers

Code Product description

6020071077-3 | Sticker Baldan (700 X 100Mm)

6020071460-4 | Sticker Gtg-Ro Flex Baldan (800 X 100Mm)
6020071861-8 | Sticker Adjustment Pulley (100 X 440Mm)
5206010308-9 | Sticker Hydraulic Hoses Warning(150 X 95Mm)
6020071736-0 | Sticker Attention Gt-2000 Br (100 X 390Mm)
6020070886-8 | Sticker Lubricate And Retighten (58 X 195Mm)

o v s wN = tem

_—_ m a NN

>> BALDAN GTGRO FLEX > >> BA LDAN

Item 1 ltem 2

LUBRIFIQUE O LUBRICATE LUBRIZUE EL

IMPLEMENTO THE ENGINE EQUIPD Y APRIETE
EAPERTES OS5 AND TIGHTEN LOS TCRMILLOS
PARAFUSOS THE BOLTS DALY DIARIAMENTE

DIARIAMENTE
Item 6
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Avenida Baldan, 1500
Nova Matao
15.993-900

Matao/SP - Brasil
sac@baldan.com.br
export@baldan.com.br

+5516 3221 6500
baldan.com.br
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